@
Model 35 & 75 Alloy Deck

MOWERD
S~ S




20

Rover Mowers Limited

Sheet 2 of 14
Page:12 CE
Rev.B. 20/12/

Item No:

i o i R W W W W W W WWWWRNNMNNNNMNDNRE PR R R R o
B W N OO IR NEWNEOO®D-JdRAT B WNFOSW®D-toOunwNEoo % Ty U s B

2001 NOWERS

Pagel

ZE3 Model 35 & 75 Alloy Deck _

i g i o>

Fart No:

A03650
Al10460
A03250
A03718
82501054K
203128
290112K
A03455
A03835
AG3703
A03667
AQ3743
A03491
AD3672
Al10454
AD2591
Al0451
AQ2051K
Ag1021
A03970
AD0B72
A02535
Al0621
373109
AQ3092K
AD3414
AQ3327
AQ06T1K
A03353
A03459
2501116K
Al10452
A03442/74
AD3442/74
A03891
A02127K
A03714

*
A10620
AD2193K
A04109K
2901185K
Al10284K
A03930
AQ38%0
A03940

Description

Base- model 35 and 75

Height adjustment handle assembly
Handle grip

Spring

Avdel starlock washer

Flap rod bush

Rivet— 73 AS 6-4

Flap handle

Flap rod

Rear axle retainer— mod.35

Rear axle retainer- mod.75
Decal~ cautiocn

Decal- noise level

Rear axle bush- med.35

Rear axle assembly- mod.35
Conbar spring

Conbar assembly

Woodruff key

Disc boss

Dise

Blade bolt nut and washer kit
Plate

Rear wheel assembly- mod,35
Tension washer

Ratchet plate

Hub cap~ chrome

Hub cap- red

Disc fastener kit

Wheel bearing

Wheel seal

Ratchet plate

Front axle assembly

Front axle clip

Front axle bush

Name plate- Logo

Taptite- 3/8" x 16 HWH ¥ 1.0 ind.hex.
Rear flap

Decal- model

Front wheel assembly- mod.3b5 & 75
Nyloc nut- 3/ig"unc. med.75 only
Set Screw- 3/16" x 5/8" mush head. mod.73
Rivet~ 73 85 6-5

Height adjustment rack

Blade- Mulch 'N Catch

Spacer- mod.35 Mulch *N Catch
Nose comb

l4~Jan-02

Required

P T T S S T 0 S R S A S R Y = o = S B B R S I R S IS S VI e



Z\
Model 35

AP B - S Wbl

SPV. A Sheet s

: Rev.
., - [Model: Model 35 CE
&%, Page: 13CE




2

Rover Mowers Limited Pagel
Spv- 71
Sheet 5 of 14
I3 Model 35
Item No: Part No: Description
1 A10457 Grazs catcher assembly- single handle
2 AQ3755 Upper handle bars- straight
3 A03686 Lower handle bars - Plated or painted
4 A03513 Snorkel adaptor
5 06000002 Snorkel tube
& AQ3217 Filter body- in kit with A03218
7 A03218 Filter cap
8 AQ3189 Filter element
9 203219 Filter spring
10 A00950K Throttle control assembly. Stop-Run
10 A10463 Throttle control assembly. Stop-Run-Choke
11 A03281 Throttle cable 1135mm- Quantum series B & 5.
11 AQ3111 Throttle cable 1180mm- Quantum series B & S.
11 AD3582 Throttle cable 1225mm- Quantum series B & S.
12 AQ3518 Plug spanner— Briggs and Stratton
13 A03732 Cable clip
14 AQ3285K Knob
15 A02668 Cable tie
16 AQ3228K Mesh~ plastic
17 AQ4045K Nut- 5/16™ unc.serrated flanged hex.
18 1164322K Bolt- MB x 1.25p. % 50 cuphead
19 AO2030K Washer- 5/6" x 5/8"™ x 18g.flat
20 7701084K Nut- MB x 1.25p.hex.
21 AD2175K Rivet- 73 AS 5-5
22 AG20Z28K Bolt- 5/16" x 5/8" unc.Washer face
23 A10500 Bale assembly-~ 30 straight
24 AQ3721 Brake cable- 30 straight
25 A03733 Rope stop
26 A02102 Avdel washer 7601/0010
27 AD2235K Nyloc nut- 1/4" unc.
28 AC4083K Screw- 10 x .75 pan HD.
29 A03747 Label- Blade brake

Required

O T T L T B U R TR R Vo e Ty S Wy S iy W S A A S



23

' novﬂ Model 35 handlebars

3
A - S

sPY — 7
Rev, :
Model: Model 35 CE-Hamdle Bars
Page: 15 (L

" Sheet: 8




Rover Mowers Limited

spv- 71
ieet 6 of 14
Page:16 CE

Item No:

Q2 - Oy AW RN e e

ZLéﬁ " Pagel

Model 35 handlebars

A - dr’ fast

Part No:

J10457
J10461
J10456
A03802
A03803
R03686
AD3825
AD2849K
A03307
AQ2260K
A02223K
A04083K
A03747
A00950K
A03281
A03111
A03582
A03518
a03732
AD3285K
A02668
AD322BK
AD4045K
1164322K
A02030K
T701084K
AD2235K
A0202BK
A10523
A03720
A03733

bDescription

Grass catcher assembly- single handle
Grass catcher assembly~ double handle
Grass catcher assembly- Mulch N'Catch

Upper handle bars- single lower
Upper handle bars- twin lower
Lower handle bars- twin lower
Lower handle bars- single lower
Lock handle

Draw bolt

Roll pin

Nyloc nut- 5/18&"unc

Screw- 10 x .75 pan HD.

Label- Blade brake

Throttle control assembly stop-run
Throttle cable 1135mm

Throttle cable 1180mm

Throttle cable 1225mm

Plug spanner~ Briggs and Stratton
Cable clip

Kncb

Cable tie

Mesh- plastic

Nut- 5/16"unc.serrated flanged
Bolt- M8 x 1.25p x 50 cuphead
Washer- 5/16% x 5/8" x 18¢g.flat
Nut- M8 x 1.25p.hex.

Nyloc nut- 1/4" unc.

Bolt- 5/16" x 5/8" unc.Washer face
Rale assembly~ 33 upswept

Brake cable- 35 upswept

Rope stop

Required

N R o o N P e R R R R e b N R R N N R B R e



25

2~

- EXE3 Model 75 self propelled " 2x-

i \ / o

SPV- 71 Sheet:8 ___‘
Rev. A qsja3lzo0z ‘
Model: 75 Self Propeiled LE

Dann. 47 £ I




Rover Mowers Limited 2‘:) . . Pagel

SPV- Tl

Required

Sheet 8
Page: 17 CE
Rev.n 08/03/2002  adka3 Model 75 self propelled
Item No: Part No: Description
1 A03802 Upper handle bars
2 A03825C Lower handle bars
3 AD3754 Throttle cable
4 AlQQleK Throttle control assembly
5 A03747 Label blade brake
6 Al0524 Bale assembly
7 A04083K Screw~ 10 % .75 pan head
8 AD3720 Brake cable - Built before Sep 2002
] Al6232 Brake cable - Built after Sep 2002
9 AlC456 Grass catcher assembly- single handle
9 Al0461 Grass catcher assembly- double handle
10 AD351¢ Piug spanner
11 AQ3733 Rope stop
12 AD2235K Nylec nut- 1/4% unc.
13 AQ2B43%K Lock handle
14 A03307 Draw bolt
15 AD2260K Roll pin
16 R02223K Nylec nut- 5/16" unc.
17 AD3732 Cable clip
18 AD2028K Setscrew- 5/16" x 5/8" unc.w/face
1% AD4045K Nut- 5/16" unc.
20 AQ3228K Mesh—- plastic
21 AD3517 Mesh- steel
22 A10505 Handle assembly
23 AJ2821K Spacer
24 AQ3822 Label— drive clutch
25 AQ03735 Handle
26 $2501108K Ratchet plate
27 A038696 Clutch cable

28 AQ2208K Washer— 1/4" x 5/8" x 184g.flat

o R bl b e e B e D DO RO N B S b N b e b et



27

23 Model 75 drive system




Rover Mowers Limited

SPV- 71

Sheet 9 of 14 m

Page 247 H

Rev.C 13/11/2000 ""‘::'_f'""? '}-- ] MOdeI?SWd"ve SYStem
Aust., CE and US

Item No: Part No:
1 AD3414
2 A03092K
3 373106
4 A03353
5 2108628
6 ADZ2090K
7 A03713
8 AD3675
9 A03712
10 A03698
11 203666
12 Al6120
12 A03692
13 A03715
14 AQ407TK
18 A03676
16 RO3717
17 ADZ2051K
18 A04075K
13 AD3660
20 AD4073K
21 AD3716
22 A03656
23 A036%0
24 AO4057K
25 A03661
26 AD2235K
27 AQ2209K
28 Al€119
28 AD3665
29 AQ367]
30 A03250
31 AD3361
32 Al0460
33 293158K
34 AD3885
34 A03691
35 203699
36 Al0582
37 A03719
38 AQ4113K
38 AD4087K
40 AQ4070K
41 AD4000K
42 AD2183K
43 AQ4CG91K
44 AD2216K
45 Al6122
46 AQ4036K
47 A0408B9K
48 AO1071K
49 AD3665K

28 " Pagel

Description

Hub cap- chrome
Ratchet plate
Tension washer
Wheel bearing
Geared wheel assembly co/w items 4,14,16
Circlip
Pinion washer- outer
Wheel pinion— RH
Pinion washer- inner
Pawl
Gearbox
Belt~ to suit Pulley Al6119 item 28 slow
Belt— to suit Pulley AD3665 item 2B fast
Spring- clutch
Ratchet plate
Wheel pinion~ LH
Wheel gear
Woodruff key
Grub screw- 1/4" x 3/8" unc.
Pulley- gearbox
Rell pin- 5 x 40
Ferrule- clutch cable
Clutch cable
Panel
Bolt~ 1/4" x 5/8" unc.c/head
Gearbox retainer
Kyloc nut- 1/4" unc.
Washer~ 1/4" x 5/8" x 18g.flat
Engine Pulley- to suit belt A16120 item 12 slow
Engine Pulley- to suit belt A03632 item 12 fast
Back plate
Handle grip
Bearing
Height adjustment handle assembly
Rivet— 1/4" x 3/8" flat head
Belt cover~ Model 35,75
belt covexr~ model 70
Dust seal
Rear axle assembly
Axle cover
Screw- 8 x 3/4 RWF Type AB
'U' Nut- 0536 {base)
U' Nut- Bin 8362{belt guard}
Screw- 3/16" x 1™ RH. M/T
Nyloc nut- 3/16" unc.
Screw— M5 x 16
Washer— 3/16" x 1/2" flat
Spring~ clutch return gearbox
Screw- 8 x 16 Pan W/face
U-Nut 0536
Slow Down Kit (Not shown in View)
Speed Up Kit (Not Shown in View)

14-Jan-02

Required

HH}—-‘HI—‘NNH?—"WWWWHND—’HNHNHNI—’HHHHHHMH!—‘HNI—‘NHG\HHH’—'NM}—‘#NN:&NNN



SPV- 71 Sheet: |!

Rev, B 19/01/200]

Model:  35-75 Powerstart CE




Rover Mowers Limited ESfb " Ppagel

spv- 71

Sheet 11 )

Page: 22 CE "ROYER | ; .

Rev. B 19/01/2001  _wowems Modf'}_%mg 75 e!fCtr!C start
" Model 35 & 75 CE R

item No: Part No: Description
1 A03803 Upper handle bars- twin lower bars
1 A03802 Upper handle bars- single lower bars
2 A1001614 Throttle control assembly
3 A03581 Throttle cable- Quantum
4 AG3557 Key start housing
5 A(3560 Key start switch B&S 396291
5 AQT679 Ignition key
K Al6140 Wiring loom
8 AQ03565 Cable clamp
9 A03559 Battery
10 A(03558 Battery block
11 A03556 Battery support box
12 A03563 Decal- caution
13 AQZ0B3K Setscrew- 5/16™ x 3/4" unc.hex.
14 Al1l1102 Washer~ special
15 AD2223K Nyloc nut- 5/16" une.
16 AD2002K Speed nut- 3/16" bsw.
17 AQ02163K Screw— 3/16" x 1/2" mush/head
18 A04060K Rivet- 73 AS 5-2
19 A03610 Foam block
20 Al10523 Bale assembly- mod.35
21 A10524 Bale assembly- mod.75
22 A10505 Handle Assembly mod.?5
23 AQ2521 Spacer 75
24 AQ3739 Handle grip- mod.75
25 AD3732 Cable clip~ CE
26 A03733 Rope stop~ CE
27 A02102K Avdel washer 7601/0010
28 A02235K Nyloc nut=- 1/4" unc.
29 A04083K Screw— 10 x .75 pan head CE series
30 A03720 Brake cable mod.75
31 A03622 Decal- drive model 75
32 A03747 Decal- Blade brake
33 AQ2012K Washer- 5/16" x 7/8" x 18g.flat
34 AJ3756 Switch plate
335 A03561 Battery charger (Not Shown in View)

Regquired

T T R N I e = e T O B T O B T N B e e e e e e o o



"” Model 35 & 75 mulch & catch
- . - . - ’ ‘ v& i
DO

iy 7 e b

PV T Sheet: .

Rev. B 2310272000

Model: 35-75 Mulch N Catch CE

Page: 23 CE




22— Sheeil

SPV -71

Sheet 13 of

Page: 24 CE__ IV Model 35 & 75 mulch & catch

Rev. A, 03/06/99 _ wowems

Item No; |Part no; Description Required
1 A10540 Muich plug assembly
2 AD3824 Spring
3 290112K  |Rivet- 73 AS 6-4
4 A2218K Washer- 3/16" x 1/2" flat
5 A03680 Back plate
8 AD3885 Belt cover
7 AQ3870 Disc
8 A02051K  (Woodruff key
9 AD01021K  [Disc boss

10 |AD0B72K  [Blade bolt kit

11 A02535 Plate

12 ADOB71K  |Disc fastener kit

13 AD3667 Rear axle retainer

14  |AD4000K  |Screw- 3/16" x 1" RH MT

15 |A02193K  {Nyloc nut- 3/18" unc

16 AQ4002K  |Screw- 3/18" x 3/8" mush.head

17  |A04009K  |Washer- 3/18" x 3/4" flat

18  |H90852 Rivet- 73 AS 6-8

19 |2001195K |Rivet- 73 85 6-5

20 |AD4D091K  |Screw- M5 x 18

21 |AD4088K  [U-nut 8382

22  |A02002K  |U-nut 3/18" bsw.

23 AD3894 Label- mulch plug

24 AQ3901 Deflector

25 |AD2182K  |Washer- 5/32" x 7/16" flat

26  |AD2054K |Rivet- 73 AS

27 A10568 Conbar assembly - front

28  |A10567 Conbar assembly - rear

29  |AD2030K  |Washer- 5/16" x 5/8" flat

30 |A3998 Knob

31 AD4117K  |Boli- 5/16" x 1-1/4" unc. cuphead

32  |A02223K  |Nyloc nut- 5/16" unc

33  |AD3805 Label- Vari-Tilt

34 |AQ3930 Blade

35 |A04113K  |Screw- 8 x 3/4" RWF Type AB

[(S]E S Y TR T, Y R e R S ey Il M N I I I e I I S YIS R IR S - -y P 8

36  |AO4071K  jU-nut 8312




